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TEST REPORT

Report No : AU0034990(3) Date: 27 Jun 2016
Application No : LU020326(2)
Applican : YOSHIRITSU CO,, LTD

1563 KOSHIBE, OYODO YOSHINO, NARA 6:-0803 JAPA"

Sample Descriptic : One hundred and twennine (129) submitted samples stated to be used
Name of Parts
>-LaQ RED No.-7
> - LaQ BLUE No.-7
>-LaQ YELLOW No.1-7
>-LaQ GREEN No.-7
> - LaQ PINK No.--7
> - LaQ SKY BLUE No.-7
> - LaQ ORANGE No.-7
>-LaQ LIME No.1-7
>-LaQ WHITE No.-7
>-LaQ BLACK No.1-7
>-LaQ BROWN No.-7
>-LaQ GRAY No.-7
>-LaQ CLEAR No.-7
>-LaQ CLEAR RED No.-7
>-LaQ CLEAR BLUE No.-7
>-LaQ CLEAR YELLOW No.-7
> - LaQ HAMACRON CONSTRUCTOR WHEE
> - LaQ HAMACRON CONSTRUCTOR SHAF
> - LaQ HAMACRON CONSTRUCTOR MINI WHEE
> -LaQ HAMACRON CONSTRUCTOR MINI SHAF
>-LaQ SWEET COLLECTION HEADBANI
> - Blister Case ORANG
> - Blister CaseRED
> - Blister Case BLU
> - Blister Case PIN|
> - Blister Case LIMI
> - Plastic Containe
Item Nam
(A) LaQ@QHamacron Constructor POWER SHOV
(B) LaQDinosaur World DINO KINGDON
(C) LaQlInsect World KING BEETLI
(D) LaQ Sweet Collection PIN
(E) LaQ Sweet Collection ORANG
(F) LaQ Sweet Collection SKY BLU
Promotion Nam
LaQ PAX 26:
Country of Origin : Japs

For and on behalf of
CMA Industrial Development Foundation Limi

Authorized Signature : ﬁ
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Cheung Chok Min “Wan Leong{Han
Deputy Manager Deputy Manager
Toys and Material Division Toys and Material Division
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Date Receive . 22 Feb 201¢
11 Mar 2016.
10 Jun 2016.
Test Perio : 29 Feb 2016 to 03 Mar 20:

11 Mar 2016 to 15 Mar 2016.
20 Jun 2016 to 23 Jun 2016.

est Requestt oL Test in accordance with EN71 : Part 1 : 2 Physical anc

Mechanical Properties;

Il. Test in accordance with EN71 : Part 2 : 281A1 : 2014 -
Flammability test;

M. Test in accordance with EN71 : Part 3 : 201A1 : 2014 - Migration
of certain elements (Aluminium, Antimony, ArégrBarium, Boron,
Cadmium, Chromium (IlI), Chromium (V1), Coba@ppper, Lead,
Manganese, Mercury, Nickel, Selenium, Strontitim, Organic Tin
and Zinc).

V. Test in accordance with ASTM F963-11 Standafr@onsumer
Safety Specification for Toy Safety :
- Physical and Mechanical Tests;
- Flammability test;
- Heavy Elements Test (Clause 4.3.5).

V. Lead content in accordance with U.S. Consupreduct Safety
Improvement Act of 2008 — Sec. 101 : Childrereducts
Containing Lead; Lead Paint Rule.

VI. Regulation (EC) No. 1907/2006 of the Europ@amliament and of
the Council, Annex XVII, Entry 23 and its amemeht Regulation
(EU) No. 494/2011 and No. 835/2012
- Cadmium content (formerly Directive 91/338/BEC

VII. Regulation (EC) No. 1907/2006 of the EurapdParliament and of
the Council, Annex XVII
- Phthalates contents (formerly Directive 20@HEC).

VIILI. Phthalates contents in accordance with.\.C8nsumer Product Safety
Improvement Act of 2008 - Sec. 108 : Prohilnitan Sale of Certain
Products Containing Specified Phthale

For and on behalf of
CMA Industrial Development Foundation Limi

Authorized Signature : <7‘3Tq
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Test Metho L IW&I.  As stated in above specifications. Heavy metalyarsawas

determined by Atomic Absorption Spectrophotasnand/or
Inductively Coupled Plasma Spectrometry (ICPSp&nd/or
Inductively Coupled Plasma Mass Spectrome@p{MS) and/or
Liquid Chromatograph-Inductively Coupled Plad¥teass
Spectrometry (LC-ICP-MS).

V. As stated in the above specification. Acidestion followed by
Atomic Absorption Spectrophotometry analysid/anInductively
Coupled Plasma Spectrometry (ICP-OES) anafgsiseavy
elements analysis. Diluted acid extractiotofeed by Inductively
Coupled Plasma Spectrometry (ICP-OES) analgsisoluble heavy
element analysis.

V & VI. Acid digestion followed by Atomic Absorpin Spectrophotometry
and/or Inductively Coupled Plasma Spectrom@@{?-OES)
analysis.

VIl & VIII. Phthalate analysis was determined bys3ahromatography.

Test Resu :  Refer to the results on pa to 27.

For and on behalf of
CMA Industrial Development Foundation Limi

Authorized Signature : ﬁ
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Cheung Chok Min “Wan Leong{Han
Deputy Manager Deputy Manager
Toys and Material Division Toys and Material Division
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Conclusiol : Test Iten Resul
I EN71: Part 1 : 201 Passe
Il. EN71: Part2:2011 +A1:20 Passe
Il EN71: Part 3: 2013+ Al: 20 Passe
V. ASTM F96:-11
- Physical and Mechanical Te Passe
- Flammability tes Passe
- Heavy Elements Test (Clause 4.. Passe
V. Lead content in accordance with U.S. Consu Passe

Product Safety Improvement Act of 2008 - Sec. 101
for substrate materia

VI. Cadmium content in accordance with Regulation (  Passe
No. 1907/2006 of the European Parliament antief t
Council, Annex XVII, Entry 23 and its amendment
Regulation (EU) No. 494/2011 and No. 835/2!

VILI. Phthalates contents in acdance with Regulation (EC Passe
No. 1907/2006 of the European Parliament and of the
Council, Annex XVII

VIILI. Phthalates contents in accordance with U.S. Cons Passe
Product Safety Improvement Act of 2008 - Sec. 108 :
Prohibition on Sale of Certain Products Containing
Specified Phthalat.

For and on behalf of
CMA Industrial Development Foundation Limi

Authorized Signature : ﬁ
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Remarl () The submitted samples were requested by the ¢tidre tested i

composite form. The results for composite sanapé calculated
based on the component with the least weight.

(i) Sample Nc1to 30, 32to 41, 43 to, 74 to 83, 85 to 9of this
report were stated by the client that they vigeatical to sample No.
1 to 90 respectively of Report No. AU0011849(1)

The heavy metals results of sample No. 1 t@20p 41, 43 to 72,
74 to 83, 85 to 94 of this report were trangféifrom sample No.
1 to 90 respectively of Report No. AU0O011849¢Eued on

18 Mar 201¢

(iii) Sample N¢ 96-105of this report were stated by the client thiey
were identical to sample No. 91 to 100 respebtiof Report No.
AU0011849(1).

The phthalates content results of sample Nd.(Bof this report
were transferred from sample No. 91 to 100eetyely of Report
No. AU0011849() issued o 18 Mar 201¢

Page 5 of 38

This document 15 155ued subyect to the latest CMA Testing General Terms and Conditions of Testing and Inspection Services, avalable on request or accessible at website www ocmatd com
This document shall not be reproduced except i full or with written approval by CMA Testing

CMA Industrial Development Foundation Limited
Room 1302, Yan Hing Centre, 9-13 Wong Chuk Yeung St., Fo Tan, Shatin, N.T., Hong Kong.
Tel: (852) 2698 8198 Fax: (852) 2695 4177 E-mail: info@cmatcl.com Web Site: hitp://www.cmatcl.com



CMA Testing

and Certification
Laboratories

B ESE DO

TEST REPORT
Report No : AU0034990(3) Date: 27 Jun 2016

Application No : LU020326(2)
Test Result

Labelled age group : For ages 5 years and upligor‘A”, “C” to “F” only)
For ages 7 years and up (For Item “B” only)

Tested age group . For ages 3 years and up

I EN71 : Part 1: 201 (For ltem“A”&"“B” only)

Claust Title/Descriptiot Remark’
4 General requiremer
4.1 Material cleanlines C
4.7 Edge: C
4.€ Points and metallic wir: C
4.¢ Protruding part C
6 Packagin C
7 Warnings, markings and instructions for
7.1 Geneal
7.2 Toys not intended for children under 36 mo
l. EN71 : Part 1 : 201 (For ltem “C” to “F’ only)
Claust Title/Descriptiot Remark’
4 General requiremer
4.1 Material cleanlines C
4.7 Edge: C
4.8 Points and metallic wir C
6 Packagin C
7 Warnings, markings and instructions for
7.1 Genere
7.2 Toys not intended for children under 36 mo

Page 6 of 38

This document 15 155ued subyect to the latest CMA Testing General Terms and Conditions of Testing and Inspection Services, avalable on request or accessible at website www ocmatd com
This document shall not be reproduced except i full or with written approval by CMA Testing

CMA Industrial Development Foundation Limited
Room 1302, Yan Hing Centre, 9-13 Wong Chuk Yeung St., Fo Tan, Shatin, N.T., Hong Kong.
Tel: (852) 2698 8198 Fax: (852) 2695 4177 E-mail: info@cmatcl.com Web Site: hitp://www.cmatcl.com



CMA Testing

and Certification
Laboratories

B ESE DO

TEST REPORT
Report No : AU0034990(3) Date: 27 Jun 2016

Application No : LU020326(2)
Test Result

1. EN71: Part2: 2011+ A1:20

Claust Title/Descriptiol Remark’
4.1 General requiremer C
Note : No cellulose nitrate and material with sarabayiour in fire

was detected

* Abbreviation C = Compliec
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Test Result

M. EN71:Part3:2013+ Al1:2014

Category Il — Scraped-off toy material

Result (mg/kg)
Element M'g(rr?qté?l?gl)'m't Sample
1 2 3 4 5 6
Aluminium (Al) 70,00( <10C <10C <10C <10( <10C <10C
Antimony (Sbh 56( <5 <5 <5 <5 <5 <5
Arsenic (As 47 <5 <5 <5 <5 <5 <5
Barium (Ba 18,75( <2C <2C <2C <2C <2C <2C
Boron (B! 15,00( <10C <10C <10C <10( <10C <10C
Cacmium (Cd 17 <5 <5 <5 <5 <5 <5
Chromium (I 46C <1 <1 <1 <1 <1 <1
Chromium (VI 0.2 <0.1f <0.1f <0.1t <0.1t <0.1f <0.1f
Cobalt (Co 13C <5 <5 <5 <5 <5 <5
Copper (CL 7,70( <5 <5 <5 <5 <5 <5
Lead (Ph 16C <5 <5 <5 <5 <5 <5
Manganese (Mi 15,00( <10C <10C <10C <10C <10C <10C
Mercury (Hg 94 <5 <5 <5 <5 <5 <5
Nickel (Ni) 93C <5 <5 <5 <5 <5 <5
Selenium (S¢ 46C <5 <5 <5 <5 <5 <5
Strontium (St 56,00( <10C <10C <10C <10( <10C <10C
Tin (Sn! 180,00 <2.t <2.t <2.t <2.t <2.t <2.t
Organic tir” 12 <8 <8 <8 <8 <8 <8
Zinc (Zn) 46,00( <10C <10C <10C <10C <10C <10C
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Test Result

M. EN71:Part3:2013+ Al1:2014

Category Il — Scraped-off toy material

Result (mg/kg)
Element M'g(rr?qté?l?gl)'m't Sample
7 8 9 10 11 12
Aluminium (Al) 70,00( <10C <10C <10C <10( <10C <10C
Antimony (Sbh 56( <5 <5 <5 <5 <5 <5
Arsenic (As 47 <5 <5 <5 <5 <5 <5
Barium (Ba 18,75( <2C <2C <2C <2C <2C <2C
Boron (B! 15,00( <10C <10C <10C <10( <10C <10C
Cadmium (Cc 17 <5 <5 <5 <5 <5 <5
Chromium (I 46C <1 <1 <1 <1 <1 <1
Chromium (VI 0.2 <0.1f <0.1f <0.1t <0.1t <0.1f <0.1f
Cobalt (Co 13C <5 <5 <5 <5 <5 <5
Copper (CL 7,70( <5 <5 <5 <5 <5 <5
Lead (Ph 16C <5 <5 <5 <5 <5 <5
Manganese (Mi 15,00( <10C <10C <10C <10C <10C <10C
Mercury (Hg 94 <5 <5 <5 <5 <5 <5
Nickel (Ni) 93C <5 <5 <5 <5 <5 <5
Selenium (S¢ 46C <5 <5 <5 <5 <5 <5
Strontium (St 56,00( <10C <10C <10C <10( <10C <10C
Tin (Sn! 180,00 <2.t <2.t <2.t <2.t <2.t <2.t
Organic tir” 12 <8 <8 <8 <8 <8 <8
Zinc (Zn) 46,00( <10C <10C <10C <10C <10C <10C
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Test Result

M. EN71:Part3:2013+ Al1:2014

Category Il — Scraped-off toy material

Result (mg/kg)
Element M'g(rr?qté?l?gl)'m't Sample
13 14 15 16 17 18
Aluminium (Al) 70,00( <10C <10C <10C <10( <10C <10C
Antimony (Sh) 56( <5 <5 <5 <5 <5 <5
Arsenic (As 47 <5 <5 <5 <5 <5 <5
Barium (Ba 18,75( <2C <2C <2C <2C <2C <2C
Boron (B! 15,00( <10C <10C <10C <10( <10C <10C
Cadmium (Cc 17 <5 <5 <5 <5 <5 <5
Chromium (I 46C <1 <1 <1 <1 <1 <1
Chromium (VI 0.2 <0.1f <0.1f <0.1¢ <0.1t <0.1f <0.1f
Cobalt (Co 13C <5 <5 <5 <5 <5 <5
Copper (CL 7,70( <5 <5 <5 <5 <5 <5
Lead (Ph 16C <5 <5 <5 <5 <5 <5
Manganese (Mi 15,00( <10C <10C <10C <10C <10C <10C
Mercury (Hg 94 <5 <5 <5 <5 <5 <5
Nickel (Ni) 93C <5 <5 <5 <5 <5 <5
Selenium (Se 46C <5 <5 <5 <5 <5 <5
Strontium (St 56,00( <10C <10C <10C <10( <10C <10C
Tin (Sn! 180,00 <2.t <2.t <2.t <2.t <2.t <2.t
Organic tir” 12 <8 <8 <8 <8 <8 <8
Zinc (Zn) 46,00( <10C <10C <10C <10C <10C <10C

Page 10 of 38

This document shall not be reproduced except i full or with written approval by CMA Testing
CMA Industrial Development Foundation Limited

Room 1302, Yan Hing Centre, 9-13 Wong Chuk Yeung St., Fo Tan, Shatin, N.T., Hong Kong.
Tel: (852) 2698 8198 Fax: (852) 2695 4177 E-mail: info@cmatcl.com Web Site: hitp://www.cmatcl.com



CMA Testing

and Certification
Laboratories

B ESE DO

TEST REPORT

Report No : AU0034990(3) Date: 27 Jun 2016
Application No : LU020326(2)
Test Result

M. EN71:Part3:2013+ Al1:2014

Category Il — Scraped-off toy material

Result (mg/kg)
Element M'g(rr?qté?l?gl)'m't Sample
19 20 21 22 23 24
Aluminium (Al) 70,00( <10C <10C <10C <10( <10C <10C
Antimony (Sbh 56( <5 <5 <5 <5 <5 <5
Arsenic (As 47 <5 <5 <5 <5 <5 <5
Barium (Ba 18,75( <2C <2C <2C <2C <2C <2C
Boron (B! 15,00( <10C <10C <10C <10( <10C <10C
Cadmium (Cc 17 <5 <5 <5 <5 <5 <5
Chromium (I 46C <1 <1 <1 <1 <1 <1
Chromium (VI 0.2 <0.1f <0.1f <0.1t <0.1t <0.1f <0.1f
Cobalt (Co 13C <5 <5 <5 <5 <5 <5
Copper (CL 7,70( <5 <5 <5 <5 <5 <5
Lead (Ph 16C <5 <5 <5 <5 <5 <5
Manganese (Mi 15,00( <10C <10C <10C <10C <10C <10C
Mercury (Hg 94 <5 <5 <5 <5 <5 <5
Nickel (Ni) 93C <5 <5 <5 <5 <5 <5
Selenium (S¢ 46C <5 <5 <5 <5 <5 <5
Strontium (St 56,00( <10C <10C <10( <10( <10C <10C
Tin (Sn! 180,00 <2.t <2.t <2.t <2.t <2.t <2.t
Organic tir” 12 <8 <8 <8 <8 <8 <8
Zinc (Zn) 46,00( <10C <10C <10C <10C <10C <10C
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Test Result
M. EN71:Part3:2013+ Al1:2014

Category Il — Scraped-off toy material

Date: 27 Jun 2016

Result (mg/kg)
Element M'g(rr?qté?l?gl)'m't Sample
25 26 27 28 29 30
Aluminium (Al) 70,00( <10C <10C <10C <10( <10C <10C
Antimony (Sbh 56( <5 <5 <5 <5 <5 <5
Arsenic (As 47 <5 <5 <5 <5 <5 <5
Barium (Ba 18,75( <2C <2C <2C <2C <2C <2C
Boron (B! 15,00( <10C <10C <10C <10( <10C <10C
Cadmium (Cc 17 <5 <5 <5 <5 <5 <5
Chromium (I 46C <1 <1 <1 <1 <1 <1
Chromium (VI 0.2 <0.1f <0.1f <0.1t <0.1t <0.1f <0.1f
Cobalt (Co 13C <5 <5 <5 <5 <5 <5
Copper (CL 7,70( <5 <5 <5 <5 <5 <5
Lead (Pb 16C <5 <5 <5 <5 <5 <5
Manganese (Mi 15,00( <10C <10C <10C <10C <10C <10C
Mercury (Hg 94 <5 <5 <5 <5 <5 <5
Nickel (Ni) 93C <5 <5 <5 <5 <5 <5
Selenium (S¢ 46C <5 <5 <5 <5 <5 <5
Strontium (St 56,00( <10C <10C <10C <10( <10C <10C
Tin (Sn 18C,00( <2.t <2.t <2.t <2.t <2.t <2.t
Organic tir” 12 <8 <8 <8 <8 <8 <8
Zinc (Zn) 46,00( <10C <10C <10( <10( <10C 54z
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Test Result

M. EN71:Part3:2013+ Al1:2014

Category Il — Scraped-off toy material

Result (mg/kg)
Element Mlg(rr?qté%gl)lmlt Sample

31

Aluminium (Al) 70,00( <10C
Antimony (Sbh 56( <5
Arsenic (As 47 <5
Barium (Ba 18,75( <2C

Boron (B! 15,00¢( <10C
Cadmium (Cc 17 <5
Chromium (I 46C <1

Chromium (VI 0.2 <0.1f
Cobalt (Co 13C <5
Copper (CL 7,70( <5
Lead (Pt 16C <5

Manganese (Mi 15,00( <10C
Mercury (Hg 94 <5
Nickel (Ni) 93C <5
Selenium (S¢ 46( <5

Strontium (St 56,00( <10C
Tin (Sn! 180,00( <2.t
Organic tir” 12 <8

Zinc (Zn) 46,00( <10C

Note ¢ Allresults are in mg/k
* < denotes lesthar
* >denotes greater than or equz

For samples of migrated chromium content lower tiégration limit of chromium (VI), nc
speciation test for chromium (Ill) and chromium Mlere conducted. The results were derived
from that of total chronum
* For samples of migrated tin content calculatedibatyl tin lower than migration limit ¢
organic tin, no organic tin test was conductedgdaic tin results were derived from that of
total tir
« "Organic tin compounds under investigationlimited to methyltin, butyltin, dibutyltin
tributyltin, tetrabutyltin, monooctyltin, dioctyli dipropyltin, diphenyltin and triphenyltin.
Other organic tin compounds may also be preseialys
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Test Result

M. EN71:Part3:2013+ Al1:2014

Category Il — Scraped-off toy material

Date: 27 Jun 2016

Sample | Description Sample Weight
1 Red plastic of red pa 2100 m¢
2 Blue plastic of blue pat =100 m¢
3 Yellow plastic of yellow par 2100 m¢
4 Green plastic of green pe =100 m¢
5 Pink plastic of pin part: =100 m¢
6 Sky blue plastic of sky blue pa =100 m¢
7 Orange plastic of orange ps =100 m¢
8 Lime plastic of lime par >100 m¢
9 White plastic of white par =100 m¢
10 Black plastic of black pat 2100 m¢
11 Brown plastic of brown pai =100 m¢
12 Grey plastic of grey pal 2100 m¢
13 Clear plastic of clear pa =100 m¢
14 Clear red plastic of clear red p: 2100 m¢
15 Clear blue plastic of clear blue p: =100 m¢
16 Clear yellow plastic of clear yellow ps =100 m¢
17 Grayish bue plastic of whee =100 m¢
18 Bright black plastic of she =100 m¢
19 Dull white plastic of wheel of mini whe =100 m¢
20 Black soft plastic of tires of mini whe >100 m¢
21 Bright black plastic of mini she =100 m¢
22 Dull white plastic of hegbanc =100 m¢
23 Bright pink plastic of pink ca: =100 m¢
24 Bright orange plastic of orange ¢ 2100 m¢
25 Bright blue plastic of blue ca 2100 m¢
26 Bright lime plastic of lime ca: =100 m¢
27 Clear sky blue plastic of cover of k 2100 m¢
28 Cleer plastic of body of bc =100 m¢
29 Dull white plastic of locks of bc =100 m¢
30 Clear plastic laminated on white paper of stickeboy =100 m¢
31 Red plastic of red ca =100 m¢
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CMA Testing
and Certification
Laboratories

BEERED

TEST REPORT

Report No AU0034990(3) Date: 27 Jun 2016
Application No LU020326(2)
Test Result
Labelled age group : For ages 5 years and upligor‘A”, “C” to “F” only)
For ages 7 years and up (For Item “B” only)
Tested age group . For ages 5 years and up @mar‘A” & “C” only)

For ages 7 years and up (For Item “B” only)
For ages 3 years and up (For Item “D” td 6Rly)

IV. ASTM F963-11

a. Physical and Mechanical Test (For Item “A” only)

Claust
4.1
4.6.%

4.7

4.€
4.¢

4.12

417

-
5.2
8

5.11

5.1¢

7.1

Title/Descriptiot Remark’
Material Quality— Visual Inspectio C
Toys intended for childre> 3 years but < 6 yee C

16 CFR 1500.19 Small objects labeling requirement

Accessible edg C
16 CFR 1500.49 Sharp metal or glass edges

Projection C

Accessible poin
16 CFR 1500.48 Sharp points

Plastic filrr

Wheels, tires, and ax|
Labeling requiremen
Safey labeling requiremen

Small objects, small balls, marbles, and ball
16 CFR 1500.19

Promotional materia C
Producer’s marking

Producer’s marking C
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and Certification
Laboratories

B ESE DO

TEST REPORT
Report No : AU0034990(3) Date: 27 Jun 2016

Application No : LU020326(2)
Test Result
IV. ASTM F963-11

a. Physical and Mechanical Tsts (For Item “B” only)

Claust Title/Descriptiot Remark’
4.1 Material Quality— Visual Inspectio C
4.7 Accessible edg C
16 CFR 1500.49 Sharp metal or glass edges
4.€ Projection
4.¢ Accessible poin
16 CFR 1500.48 Sharp points
4.1z Plastic film
4.17 Wheels, tires, and axl
5 Labeling requiremen
5.1¢ Promotional materia C
7 Producer’s marking
7.1 Producer’s marking C

Page 16 of 38

This document shall not be reproduced except i full or with written approval by CMA Testing

CMA Industrial Development Foundation Limited
Room 1302, Yan Hing Centre, 9-13 Wong Chuk Yeung St., Fo Tan, Shatin, N.T., Hong Kong.
Tel: (852) 2698 8198 Fax: (852) 2695 4177 E-mail: info@cmatcl.com Web Site: hitp://www.cmatcl.com



CMA Testing

and Certification
Laboratories
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TEST REPORT

Report No

AU0034990(3) Date: 27 Jun 2016

Application No LU020326(2)
Test Result
IV. ASTM F963-11

a. Physical and Mechanical Tes! (For Item “C” to “F” only)

Claust Title/Descriptiot Remark’

4.1 Material Quality— Visual Inspectio C

4.6.% Toys intended for childre= 3 years but < 6 yet C
16 CFR 1500.19 Small objects labeling requirement

4.7 Accessible edg: C
16 CFR 1500.49 Sharp metal or glass edges

4.¢ Accessible poin C
16 CFR 1500.48 Sharp points

4.1z Plastic filrr C

5 Labeling requiremen

5. Safety labeling requiremel C

5.11 Small objects, small balls, marbles, and ball
16 CFR 1500.19

5.1¢ Promotional materia C

7 Producer’s marking

7.1 Producer’s marking C

Remark The sample(s) were subjected to the use and aéstsan according with Clause 8.7 Impact t
8.8 Torque test and 8.9 Tension test whicheverapa$icable.

Use and abuse test applied

This document 15 155ued subyect to the latest CMA Testing General Terms and Conditions of Testing and Inspection Services, avalable on request or accessible at website www ocmatd com

Tes Test Paramete 16 CFR Referen
8.7.1 Drop Tes 4 x 3 1500.53(b)(5
8.6 Torque Tes 4 in-Ibf 1500.53(€
8. Tension Te: 15 Ibf 1500.53(f
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B ESE DO

TEST REPORT

Report No : AU0034990(3)
Application No : LU020326(2)
Test Result

IV. ASTM F963-11

b. Flammability Test

Date: 27 Jun 2016

Claust Title/Descriptiot Remark’
4.z Flammability C
16 CFR 1500.3 (c) (6) (vi)
Materials other than textil
Test method : Annex A5 (16 CFR 1500.44)
The results of the burning rate of the most separe= 0.02 in/sec.
The burning rate of the most severe part = 0.@@/s
(Round off to the nearest tenth)
Note : Maximum permissible burning rate = 0.1 in/:
IV. ASTM F963-11
c. Heavy Elements Tes
Claust Title/Descriptiot Remark’
4.3.5.2 (2)(c Toy substrate materials, total lead cor C
Test Item
Total Lead
Permissible Limit (ppm) 100(**)
Sample
"32 <1t
"33 <1t
"34 <1t
"35 <1kt
36 <1t
737 <1t
738 <1t
739 <1t
740 <1t
41 <1t
42 <1kt
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and Certification
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B ESE DO

TEST REPORT

Report No : AU0034990(3) Date: 27 Jun 2016
Application No : LU020326(2)
Test Result

IV. ASTM F963-11

c. Heavy Elements Tes

Claust Title/Descriptior Remark’
4.3.5.2 (2)(c Toy substrate aterials, total lead conte C
Note (**) 100 ppm limit applies to product produced anafter 14 Aug 201

< denotes less th

L]
» All results are in ppi
« " denotes composite samj

Sample | Description

732 Red plastic of red parts + Blulastic of blue parts + Yellow plastic of yellow =

"33 Green plastic of green parts + Pink plastic of pakts + Sky blue plastic of sky blue p

734 Orange plastic of orange parts + Lime plasticmEliparts + White plastic of white p¢

"35 Black plastic of black parts + Brown plastic of broparts + Grey plastic of grey pe

"36 Clear plastic of clear parts + Clear red plasticle&r red parts + Clear blue plastic of clear |
parts

737 Clear yellow plastic of clear yellow parts + Gish blue plastic of wheels + Bright black plas
of shaf

738 Dull white plastic of wheel of mini wheel + Blackf$ plastic of tires of mini wheel + Brigl

black plastic of mini she
739 Dull white plastic of headband + Bright pink plastif pink cae + Bright orange plastic

orange cas

40 Bright blue plastic of blue case + Bright lime pia®f lime case + Clear plastic lamination
sticker on bo

41 Clear sky blue plastic of cover of box + Clear ptasf body of box + Dull white plasticf locks
of box

42 Red plastic of red ca
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Report No

Application No

Test Result

IV. ASTM F963-11

c. Heavy Elements Tes

CMA Testing
and Certification
Laboratories
B ESE DO
TEST REPORT
AU0034990(3)

LU020326(2)

Date: 27 Jun 2016

Claust Title/Descriptior Remark
4.3.5.2 (2)(k Toy substrate materials, soluble heavy elen
Test Item
As Hg Se Cd Shb Pb Cr Ba
Maximurr
Permissible Level| 25 60 500 75 60 90 60 1000
(ppm,
Sample
43 <5 <5 <5 <5 <5 <5 <5 <2C
44 <5 <5 <5 <5 <5 <5 <5 <2C
45 <5 <5 <5 <5 <5 <5 <5 <2C
46 <5 <5 <5 <5 <5 <5 <5 <2C
47 <5 <5 <5 <5 <5 <5 <5 <2C
48 <5 <5 <5 <5 <5 <5 <5 <2C
49 <5 <5 <5 <5 <5 <5 <5 <2C
50 <5 <5 <5 <5 <5 <5 <5 <2C
51 <5 <5 <5 <5 <5 <5 <5 <2C
52 <5 <5 <5 <5 <5 <5 <5 <2C
53 <5 <5 <5 <5 <5 <5 <5 <2C
54 <5 <5 <5 <5 <5 <5 <5 <2C
55 <5 <5 <5 <5 <5 <5 <5 <2C
56 <5 <5 <5 <5 <5 <5 <5 <2C
57 <5 <5 <5 <5 <5 <5 <5 <2C
58 <5 <5 <5 <5 <5 <5 <5 <2C
59 <5 <5 <5 <5 <5 <5 <5 <2C
60 <5 <5 <5 <5 <5 <5 <5 <2C
61 <5 <5 <5 <5 <5 <5 <5 <2C
62 <5 <5 <5 <5 <5 <5 <5 <2C
63 <5 <5 <5 <5 <5 <5 <5 <2C
64 <5 <5 <5 <5 <5 <5 <5 <2C
65 <5 <5 <5 <5 <5 <5 <5 <2C
66 <5 <5 <5 <5 <5 <5 <5 <2C
67 <5 <5 <5 <5 <5 <5 <5 <2C
68 <5 <5 <5 <5 <5 <5 <5 <2C
69 <5 <5 <5 <5 <5 <5 <5 <2C
70 <5 <5 <5 <5 <5 <5 <5 <2C
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and Certification
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B ESE DO

TEST REPORT

Report No : AU0034990(3)
Application No : LU020326(2)
Test Result

IV. ASTM F963-11

c. Heavy Elements Tes

Date: 27 Jun 2016

Claust Title/Descriptiot Remark’
4.3.5.2 (2)(k Toy substrate materials, sble heavy elemer C
Test Item
As Hg Se Cd Shb Pb Cr Ba
Maximum
Permissible Level 25 60 500 75 60 90 60 1000
(ppm,
Sample
71 <5 <5 <5 <5 <5 <5 <5 <2C
72 <5 <5 <5 <5 <5 <5 <5 <2C
73 <5 <5 <5 <5 <5 <5 <5 <2C
Note All results are in ppi

* ppm denotes part per million by wei
» <denotes less th
» >=denotes greater than or equz

As = Arsenic; Hg = Mercury; Se = Selenium; Cd = @adn; Sb = Antimony; Pb = Lee

Cr = Chromium; Ba = Bariu

Sample | Description Sample Weight
43 Red plastic of red pal =100 m(
44 Blue plastic of blue patl 2100 m¢
45 Yellow plastic of yellow par 2100 mg
46 Green plastic of green pe 2100 m(
47 Pink plastic of pink par 2100 m¢
48 Sky blue plastic of sky blue pa >100 m¢
49 Orangt plastic of orange pal =100 m¢
50 Lime plastic of lime par =100 m(
51 White plastic of white par =100 m(
52 Black plastic of black pat =100 m(
53 Brown plastic of brown pai =100 m(
54 Grey plastic of grey pal =100 m(
55 Clear plastic of lear part =100 m(
56 Clear red plastic of clear red p: 2100 m(
57 Clear blue plastic of clear blue pt 2100 m(
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TEST REPORT

Report No : AU0034990(3)
Application No : LU020326(2)
Test Result

IV. ASTM F963-11

c. Heavy Elements Tes

Date: 27 Jun 2016

Claust Title/Descriptiot Remark’

4.3.5.2 (2)(k Toy substrate maters, soluble heavy eleme C

Sample | Description Sample Weight
58 Clear yellow plastic of clear yellow pa =100 m¢
59 Grayish blue plastic of whet =100 m(
60 Bright black plastic of she =100 m(
61 Dull white plastic of wheel of mini whe =100 m(
62 Black soft plastic of tires of mini whe =100 m(
63 Bright black plastic of mini she =100 m(
64 Dull white plastic of headba =100 m(
65 Bright pink plastic of pink ca: 2100 mg
66 Bright orange plastic of orange ¢ 2100 m¢
67 Bright blue jlastic of blue cas 2100 m¢
68 Bright lime plastic of lime ca: 2100 m(
69 Clear sky blue plastic of cover of k =100 m¢
70 Clear plastic of body of bt =100 m¢
71 Dull white plastic of locks of bc =100 m(
72 Clear plastic laminated on white papf sticker on bo =100 m(
73 Red plastic of red ca =100 m¢

* Abbreviation C = Compliec
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Report No AU0034990(3) Date: 27 Jun 2016
Application No : LU020326(2)
Test Result

V. Lead content in accordance with U.S. Consumedirct Safety Improvement Act of 2008 —
Sec. 101 : Children’s Products Containing Leaghd.Paint Rule

For materials and substrate

Test Item
Total Lead
Permissible Limit (mg/kg) 100(*)
Sample
74 <1kt
75 <1t
776 <1t
7 <1t
778 <1t
779 <1t
"8C <1t
"81 <1t
82 <1t
"83 <1t
84 <1k
Note : < (*) 100 ppm limit applies to product produced araéier 14 Aug 2011
e All results are in mg/kg
» < denotes less than
« " denotes composite sample
Sample | Description
74 Red plastic of red parts + Blue plastic of bluetparYellow plastic of yellow par
75 Green plastic of greeparts + Pink plastic of pink parts + Sky blue ptasft sky blue par
76 Orange plastic of orange parts + Lime plasticmkliparts + White plastic of white pe
7 Black plastic of black parts + Brown plastic of imoparts + Grey plastic of greparts
718 Clear plastic of clear parts + Clear red plasticlear red parts + Clear blue plastic of clear |
parts
779 Clear yellow plastic of clear yellow parts + Grdyidue plastic of wheels + Bright black plas
of shaf
"8C Dull white plasticof wheel of mini wheel + Black soft plastic of sref mini wheel + Brigh
black plastic of mini she
"81 Dull white plastic of headband + Bright pink plastf pink case + Bright orange plastic
orange cas
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Report No : AU0034990(3) Date: 27 Jun 2016
Application No : LU020326(2)
Test Result

V.  Lead content in accordance with U.S. Consumedirct Safety Improvement Act of 2008 —
Sec. 101 : Children’s Products Containing Leaghd Paint Rule

For materials and substrate

Sample | Description
82 Bright blue plastic of blue case + Bright lime pia®f lime case + Clear plastic lamination
sticker on bo
783 Clear sky blue plastic of cover of box + Clear ptasf body of box + Dull white plastic of locl
of box
84 Red plastic of red ca

VI.  Regulation (EC) No. 1907/2006 of the EuropeariiBment and of the Council, Annex XVII,
Entry 23 and its amendment Regulation (EU) N@/2011 and No. 835/2012 - Cadmium content
(formerly Directive 91/338/EEC).

For plastic material

Test item
Total Cadmium
Maximum permissible lev

(mg/kg) 100
Samjle

"85 <5

786 <5

787 <5

788 <5

789 <5

"oC <5

701 <5

792 <5

703 <5

794 <5

95 <5

Note : e« Allresults are in mg/kg
e < denotes less than
« " denotes composite sample
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TEST REPORT

Report No AU0034990(3) Date: 27 Jun 2016
Application No : LU020326(2)
Test Result

VI.  Regulation (EC) No. 1907/2006 of the EuropeaniBment and of the Council, Annex XVII,
Entry 23 and its amendment Regulation (EU) N@/2011 and No. 835/2012 - Cadmium content
(formerly Directive 91/338/EEC).

Sample | Description

"85 Red plastic of red parts + Blue plastic of bluetparYellow plastic of yellow par

86 Green plastic of green parts + Pink plastic of pakis + Sky blue plastic of sky blue p

87 Orange plastic of orange parts + Lime plasticmEliparts + White plastic of white pe

88 Black plastic of black part+ Brown plastic of brown parts + Grey plastic ofgpart

789 Clear plastic of clear parts + Clear red plasticlear red parts + Clear blue plastic of clear |
parts

"9C Clear yellow plastic of clear yellow parts + Grdyidue plastic of wheels Bright black plastic
of shaf

"91 Dull white plastic of wheel of mini wheel + Blackfs plastic of tires of mini wheel + Brig|
black plastic of mini she

"92 Dull white plastic of headband + Bright pink plasdf pink case + Bright orange plastic
orange cas

793 Bright blue plastic of blue case + Bright lime pla®f lime case + Clear plastic lamination
sticker on bo

794 Clear sky blue plastic of cover of box + Clear ptasf body of box + Dull white plastic of locl
of box

95 Red plasic of red cas
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VIl & V. Regulation (EC) No. 1907/2006 of theufopean Parliament and of the Council, Annex XVII
- Phthalates contents and U.S. Consumer Pr&hifety Improvement Act of 2008 - Sec. 108

Test Item

DEHF DBP BBF DINP DIDP DNOEF

Sample
706 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
797 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
708 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
799 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
710C <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
7101 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
710z <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
7102 <0.01 <0.01 <0.01 <0.01 <0.01 <0.0]
7104 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
7105 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
106 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01

Requirement of Regttion (EC) No. 1907/2006, Annex X\

1. Concentration of DEHP, DBP and BBP of plasticizeatenials in toys and childcare articles shall
exceed 0.1% by weig|

2. Concentration of DINP, DIDP and DNOP of plasticizedterials in toys and childcare cles which
can be placed in the mouth by children shall noeed 0.1% by weigt

Requirement of CPS|

It shall be unlawful for any person to manufactioresale, offer for sale, distribute in commerceineport

into the United State:

1. Any children’s toy or child care article that contains coricaions of more than 0.1% of DEHP, D!
or BBP

2. Any children’s toy that can be placed in a chilaisuth or child care article that contains concéiung
of more than 0.1% of DINP, DIDP or DNC

All results are in % wh

% w/w denotes percentage by we

< denotes less th

¥ denotes composite sam

DEHP = Di (z-ethylhexyl) Phthalate; DBP = Dibutyl Phthalate; BBButyl Benzyl Phthalate
DINP = Diisononyl Phthalate; DID= Diisodecyl Phthalate; DNOP = -n-octyl Phthalat

Note
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Test Result

VIl & V. Regulation (EC) No. 1907/2006 of theufopean Parliament and of the Council, Annex XVII
- Phthalates contents and U.S. Consumer Pr&hifety Improvement Act of 2008 - Sec. 108

CMA Testing

and Certification
Laboratories

B ESE DO

TEST REPORT

Sample | Description

96 Red plastic of red parts Blue plastic of blue parts + Yellow plastic of yail part:

97 Green plastic of green parts + Pink plastic of ppakts + Sky blue plastic of sky blue p

98 Orange plastic of orangerts +Lime plastic of lime parts + White plastic of whiart:

99 Black plastic of black parts + Brown plastic of imoparts + Grey plastic of grey p¢

"10C t():llear plastic of clear parts + Clear red plasticlear red parts Clear blue plasticf clear

ue part

101 Clear yellow plastic of clear yellow parts + Grdyildue plastic of wheels + Bright bla
plastic of sha

710z Dull white plastic of wheel of mini wheel + Blackf$ plastic of tires of mini wheel + Brigl
black plastic of minshaf

"102 Dull white plastic of headband + Bright pink plasbf pink case + Bright orange plastic
orange cas

7104 Bright blue plastic of blue case + Bright lime pia®f lime case + Clear plastic lamination
sticker on bo

7105 Clear sky blu plastic of cover of box + Clear plastic of bodyboix + Dull white plastic o
locks of bo;

106 Red plastic of red ca
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Appendi

BaAts mase
i+ 444

LaQ RED No.1-7 LaQ BLUE No.1-7

dA D B A+
1 ¢

@

LaQ YELLOW No.1-7 LaQ GREEN No.1-7

4 A & & B A ¢ @&
v

i ¢

LaQ PINK No.1-7 ' LaQ SKY BLUE No.1-7

% 40
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Appendi

HAtt NaAse
¢$4e $ 49

LaQ ORANGE No.1-7 LaQ LIME No.1-7

HAd+e
$ 14

LaQ WHITE No.1-7 LaQ BLACK No.1-7

IAOQ

HaAdd

LaQ BROWN No.1-7 - LaQ GRAY No.1-7
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Appendi

LaQ CLEAR No.1-7 LaQ CLEAR RED No.1-7

LaQ CLEAR BLUE No.1-7 LaQ CLEAR YELLOW No.1 -7
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Appendi

LaQ HAMACRON CONSTRUCTOR  LaQ HAMACRON CONSTRUCTOR
SHAFT MINI WHEEL

+

LaQ HAMACRON CONSTRUCTOR LaQ SWEET COLLECTION
MINI SHAFT HEADBAND

Page 31 of 38



CMA Testing

and Certification
Laboratories

W 7 = A E D

TEST REPORT
Report No : AU0034990(3) Date: 27 Jun 2016

Application No : LU020326(2)

Appendi

Blister Case ORANGE Blister Case RED

Blister Case BLUE Blister Case PINK

Blister Case LIME Plastic Containel
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